Caterpillar assembly #2536135 drawings for  D6R II General Track Type Tractor.
* Last version maybe changed.
1

Electrical And Starting System Assembly 253-6135 Box GP-JUNCTION(Caterpillar D6R II general track type tractor)

Part NO. 253-6135
Name Box GP-JUNCTION
Section Electrical And Starting System
Modifier -
SNP FDT IESCN SEBP36520215
Updated 2018-09-25
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Power-Cat.COM have excellent quality Guarantee.

CAT D6R II Electrical And Starting System 253-6135 Assembly

253-6135 Box GP-JUNCTION , S/N BPM1-UP; FDT1-UP, Part OF 240-2014 Grade Control AR, AN Attachment
Model: Caterpillar D6R II
Catalog: General Track Type Tractor
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 2 9W-1441 9W-1441 Fuse 15-AMPERE 11 Y
1 3 9W-1442 9W-1442 Fuse 10-AMPERE 5 Y
1 4 9W-1446 9W-1446 Fuse 20-AMPERE 3 Y
1 5 125-1302 125-1302 Switch GP-MAGNETIC 24-VOLT)(START RELAY Y 1 N
1 6 139-5345 139-5345 Fuse 5-AMPERE 1 Y
1 9 215-1362 215-1362 Wiring GP-BOX FUSE)(CIRCUIT BREAKER Y 1 N
1 232-3402 232-3402 FILM-WARNING ELECTRICAL Shock HAZARD 1 N
1 125-7875 125-7875 TUBE-HEAT Shrink 7.44-MM DIA)(3-CM E N
1 5P-5677 5P-5677 Wire 18-GA, BLACK)(0.3-M D N
1 2L-8077 2L-8077 TERMINAL-RING 14-GA TO 16-GA, 1/4-IN SCREW 1 N
1 12 239-8107 239-8107 Fuse 175-AMPERE 1 Y
1 13 241-8368 241-8368 Switch GP-MAGNETIC 24-VOLT)(MAIN RELAY Y 1 N
1 20 256-7569 256-7569 FILM-IDENTIFICATION FUSE)(INSTRUCTION 1 N
1 21 068-4209 068-4209 Screw 8-32X0.75-IN 6 N
1 22B 6T-3643 6T-3643 Circuit Breaker AS 15-AMPERE)(SWITCHED, Engine ECM 1 Y
1 6V-8376 6V-8376 SCREW-MACHINE 8-32X0.25-IN 2 N
1 23 6V-5645 6V-5645 SCREW-MACHINE 10-32X0.87-IN 6 N
1 24 6V-5683 6V-5683 Bolt M6X1X16-MM M 7 N
1 25 6V-8185 6V-8185 Nut 1/4-20-THD 4 N
1 26 7X-2548 7X-2548 Bolt M12X1.75X16-MM M 2 N
1 27 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 2 N
1 28 8T-4189 8T-4189 Bolt M8X1.25X20-MM M 1 N
1 29 8T-4191 8T-4191 Bolt M10X1.5X16-MM M 2 N
1 30 8T-4199 8T-4199 Bolt M8X1.25X12-MM M 2 N
1 31 8T-4200 8T-4200 Bolt M8X1.25X16-MM M 1 N
1 32 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 4 N
1 33 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 2 N
1 34 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 4 N
S: FDT / FDT (1 ~ 99999)
: (EACH INCLUDES) D: Order BY The Meter E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 253-6135 Box GP-JUNCTION Suitable for D6R II General Track Type Tractor Electrical And Starting System
*Original 253-6135 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 253-6135 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Power-Cat.COM have professional services.

Power-Cat.COM global.